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Ke Mei Ou Lab Corp.

FCC Part 15.247_KDB558074_Test Report

1.6dB Bandwidth

Test Mode [TestChannel| Ant EBW[MHZz] Limit Verdict
BLE 2402 Ant1 0.705 0.5 PASS
BLE 2440 Ant1 0.695 0.5 PASS
BLE 2480 Ant1 0.686 0.5 PASS
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K M O Fcc Part 15.247_KDB558074_Test Report

Ke Mei Ou Lab Corp.

6dB Bandwidth_BLE_2402_Ant1

@ *RBW 100 kHz Delta 3 [T1 ]
*VBW 300 kHz -1.09 dB
Ref 22.8 dBm *Att 20 dB SWT 40 ms 705.000000000 kHz
L op—QOf fhet 1 dR 4 kaxt 1 [T1 1
-8|. 79 dBm
2| 40164350 cuz|EH
10 Marker T |
oo aer
TEW - . 99 C m
2].401994p00 GHz|rvr
-0
D1 -7.988 dBm o
H-10 T

——20
|30 A \
3DB
——40
——60
--70
Center 2.402 GHz 600 kHz/ Span 6 MHz
Date: 3.APR.2018 09:09:49
6dB Bandwidth_BLE_2440_ Ant1
% *RBW 100 kHz Delta 3 [T1 ]
*VBW 300 kHz 0.37 dB
Ref 22.8 dBm *Att 20 dB SWT 40 ms 0 ) kHz
| )o—Qfflket 1 dr ——— 1
—-8]. 35 dBm
2|.439649[/50 GHz “
10 Marker TTL
o1 ame
TEW -1} 61 dBm
0 2|. 439995F00 GHz|LyvL
3
D1 —=7.605 dBm
—-10
—-20
|30 l \
3DB
——40
—-60
--70
Center 2.44 GHz 600 kHz/ Span 6 MHz

Date: 3.APR.2018 09:12:13
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Ke Mei Ou Lab Corp.

FCC Part 15.247_KDB558074_Test Report

6dB Bandwidth_BLE_2480_Ant1

*RBW 100 kHz

Delta 3 [T1 ]

Date: 3.APR.2018

09:14:24

*VBW 300 kHz -0.21 dB
Ref 22.8 dBm *Att 20 dB SWT 40 ms 686.250000000 kHz
| o—Qffker 1 4R lark 1 [Tl
=7} 73 dBm
2|.479660p50 GHz n
10 Marker T
)
TEW| -1} 68 dBm
o > 2|. 48024650 GHz|LyvL
3
D1 —-7.678 dBm
—--10
L-20 |
30 } ‘\
N 3DB
——40 r
——60
L-70
Center 2.48 GHz 600 kHz/ Span 6 MHz
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Ke Mei Ou Lab Corp.

FCC Part 15.247_KDB558074_Test Report

2.0ccupied Bandwidth

Test Mode | Test Channel Ant OBW[MHZ] LimitiMHz] Verdict
BLE 2402 Ant1 1.058 PASS
BLE 2440 Ant1 1.055 - PASS
BLE 2480 Ant1 1.057 PASS
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K M O Fcc Part 15.247_KDB558074_Test Report

Ke Mei Ou Lab Corp.

Occupied Bandwidth BLE 2402 Ant1
<%%> *RBW 100 kHz Marker 1 [T1 |
*VBW 300 kHz -2.03 dBm
Ref 30 dBm *Att 40 dB SWT 40 ms 2.401997500 GHz
30 offfet 128 dB oBw 1|.057500p00 MHZ
Temp 1| [T1 OBW]
20 =19 1 4B “
2|.401476F00 GHz
1
Temp 2| [T1 OBW]
10 =18 L9 aBnm|LvL
2|.402534po0 GHz
3DB
)
-70
Center 2.402 GHz 400 kHz/ Span 4 MHz
Date: 3.APR.2018 09:10:09
Occupied Bandwidth BLE 2440 Ant1
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KMO

=N =

Ke Mei Ou Lab Corp.

FCC Part 15.247_KDB558074_Test Report

Date: 3.APR.2018

09:14:44

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz - dBm
Ref 30 dBm *Att 40 dB SWT 40 ms 2.439998000 GHz
30 Offket 128 dB OBW 1[.055000p00 MHz
Temp 1| [T1 OBW]
~20 —1clas gpm n
2|.43947 GHz
TEW Temp 2| [T1 OBW
10 =I5 & aBm || LV
2|.440532p00 GHz
-0
--10
T2
--20
3DB
--30
--50
--60
-70
Center 2.44 GHz 400 kHz/ Span 4 MHz
Date: 3.APR.2018 09:12:32
Occupied Bandwidth_BLE_2480_Ant1
@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -1.64 dBm
Ref 30 dBm *Att 40 dB SWT 40 ms 2.479988500 GHz
30 Offket 128 dB OBW 1[.057000p00 MHz
Temp 1 ]
120 e | a0
2 GHz
e
TEW| emp
10 aBm || L.V
2|.480534p00 GHz
-0 .
--10 1
T T
--20 t
3DB
--30
--50
--60
-70
Center 2.48 GHz 400 kHz/ Span 4 MHz
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K M O Fcc Part 15.247_KDB558074_Test Report

Ke Mei Ou Lab Corp.

3.Maximum peak conducted output power

Test Mode ﬁlefil Ant Power[dBm] Limit[dBm] | Verdict
BLE 2402 Ant1 -1.85 30 PASS
BLE 2440 Ant1 -1.42 30 PASS
BLE 2480 Ant1 -1.42 30 PASS
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K M O Fcc Part 15.247_KDB558074_Test Report

Ke Mei Ou Lab Corp.

Maximum peak conducted output power BLE_ 2402 Ant1

@ *RBW 3 MHz Marker 1 [T1 ]
*VBW 10 MHz -1.85 dBm

Ref 10 dBm *Att 20 dB SWT 40 ms 2.401656250 GHz

10 Offpet 1218 dB

Lo ! ]

N

—=-10

/ LVL
——20

"7 N

~—-60

L-70

~—-80

-90

Center 2.402 GHz 2.5 MHz/ Span 25 MHz

Date: 3.APR.2018 09:57:40

Maximum peak conducted output power BLE_2440_ Ant1
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K M O Fcc Part 15.247_KDB558074_Test Report

Ke Mei Ou Lab Corp.

@ *RBW 3 MHz Marker 1 [T1 ]
*VBW 10 MHz -1.42 dBm

Ref 10 dBm *Att 20 dB SWT 40 ms 2.439618750 GHz

10 Offpet 1218 dB

Lo : [ A ]

10 /’_—\ tvr
/ AN
17 N

+—-60

L-70

~-80

-90

Center 2.44 GHz 2.5 MHz/ Span 25 MHz

Date: 3.APR.2018 09:58:35

Maximum peak conducted output power BLE_2480_Ant1

@ *RBW 3 MHz Marker 1 [T1 ]
*VBW 10 MHz -1.42 dBm

Ref 10 dBm *Att 20 dB SWT 40 ms 2.479712500 GHz

10 Offpet 1218 dB

N
/ N
7 X

~-60

=)
)

=—70

~—-80

-90

Center 2.48 GHz 2.5 MHz/ Span 25 MHz

Date: 3.APR.2018 09:59:01
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FCC Part 15.247_KDB558074 Test Report

Ke Mei Ou Lab Corp.

4.Maximum Peak power spectral density

Test Mode nle_SLI Ant PSD[dBm/MHZ] Limit{dBm/MHz] | Verdict
BLE 2402 Ant1 -16.88 8.00 PASS
BLE 2440 Ant1 -16.35 8.00 PASS
BLE 2480 Ant1 -16.42 8.00 PASS
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K M O Fcc Part 15.247_KDB558074_Test Report

Ke Mei Ou Lab Corp.

Maximum Peak power spectral density BLE 2402_Ant1

®

Ref 10 dBm *Att

20 dB

*RBW 3 kHz
*VBW 10 kHz
SWT 170 ms

Marker 1

[T1
-16.88 dBm

2.401980500 GHz

10 Offpet 1218 dB

0

L eK
L 10

~-20

~-30

L-70

~—-80

-90

Center 2.402 GHz

Date: 3.APR.2018 09:46:23

150 kHz/

Span 1.5 MHz

LVL

3DB

Maximum Peak power spectral density BLE 2440 Ant1
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K M O Fcc Part 15.247_KDB558074_Test Report

Ke Mei Ou Lab Corp.

®

Ref 10 dBm

*RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -16.35 dBm
*Att 20 dB SWT 170 ms 2.439980500 GHz

10 Offpet

1218 dB

IEW|
—=-10

LVL

~-30

=

——40

‘ g -

+-504

M 3DB

Center 2.44

GHz 150 kHz/ Span 1.5 MHz

Date: 3.APR.2018 09:47:11

Maximum Peak power spectral density BLE 2480 Ant1

@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -16.42 dBm
Ref 10 dBm *Att 20 dB SWT 170 ms 2.479980500 GHz
10 Offpet 1218 dB
Lo [ A |
IEW| 10
I LVL
B I\qw
i | ’ mw'mwmf\’m
L-40 W
M 3DB
50+ L
M0
-70
+-80
-90

Center 2.48

Date: 3.APR.201

GHz 150 kHz/ Span 1.5 MHz

8 09:47:37
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K M O Fcc Part 15.247_KDB558074_Test Report

Ke Mei Ou Lab Corp.

5.Band-edge for RF Conducted Emissions

Test Test Ant Carrier Max. Spurious Level Limit Verdict
Mode | Channel Power[dBm] [dBm] [dBm]

BLE 2402 Ant1 -2.430 -55.075 -22.43 PASS
BLE 2480 Ant1 -1.980 -54.727 -21.98 PASS
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K M O Fcc Part 15.247_KDB558074_Test Report

Ke Mei Ou Lab Corp.

Band-edge for RF Conducted Emissions BLE 2402 Ant1

@ *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -55.08 dBm
Ref 12.8 dBm *Att 20 dB SWT 40 ms 2.388820000 GHz
L1 0—Qffhet 1 dR laxkaxl 1 [T1 1
—-2].43 dBm
2].402240p00 GHz “
0 Marker WL T
coloa an
= 59| dBm
2|. 4gIOROOpP0O0 GH=z
10 _ LVL
Marker| 3 T
-$0[. 05 dBm
| oo 2|, 4o00d0b00 cH
D1 -22.[43 dBm
--30

‘H f

L-70

~-80

Start 2.385 GHz 2 MHz/ Stop 2.405 GHz

Date: 3.APR.2018 09:46:36

Band-edge for RF Conducted Emissions_BLE_2480_ Ant1
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Ke Mei Ou Lab Corp.

FCC Part 15.247_KDB558074_Test Report

Date: 3.APR.2018 09:47:51

@ *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -54.73 dBm
Ref 12.8 dBm *Att 20 dB SWT 40 ms 2.496609375 GHz
| 1 g—Qffket 1 4R farle 1T
-1} 98 dBm
2|.479984B75 GHz
0 b Marker T |
N
TEW -60}29 dBm
10 2|.483500p00 GHz
Marker| 3 [T1
-60]. 82 dBm
L _20 2.500000pP00 GH=z
D1 2(1.%‘ dBm
--30 N h
——40 f \
—-50
4
--70
——80
Start 2.475 GHz 2.5 MHz/ Stop 2.5 GHz

LVL

3DB
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Ke Mei Ou Lab Corp.

FCC Part 15.247_KDB558074 Test Report

6.RF Conducted Spurious Emissions

o (ot A S S| R | ot et Lo | v
BLE 2402 | Ant1 30 1000 100 300 -2.3 -38.140 | <-22.3 | PASS
BLE 2402 | Ant1 1000 5000 100 300 -2.3 -36.590 | <-22.3 | PASS
BLE 2440 | Ant1 30 1000 100 300 -1.86 -38.830 21<.é6 PASS
BLE 2440 | Ant1 1000 5000 100 300 -1.86 | -36.500 21<._86 PASS
BLE 2480 | Ant1 30 1000 100 300 -1.85 |[-38.260 21<._85 PASS
BLE 2480 | Ant1 1000 5000 100 300 -1.85 -36.840 21<_é5 PASS
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K M O Fcc Part 15.247_KDB558074_Test Report

Ke Mei Ou Lab Corp.

RF Conducted Spurious Emissions BLE_2402_Ant1

Ref 20 dBm

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -2.30 dBm
*Att 20 dB SWT 40 ms 2.401990500 GHz

20 Offfpet 12

8 dB

0

—-10

——20

D1 -22.

3 dBm

—-30

—-60

L-70

-80

Date: 3.APR.2018

Center 2.402 GHz 400 kHz/ Span 4 MHz

10:02:52

LVL

3DB

®

Ref 30 dBm

*RBW 100 kHz Marker 1 [T1
*VBW 300 kHz —-38.14 dBm
*Att 30 dB SWT 100 ms 58.493750000 MHz

30 Offfpet 12

8 dB

~10

0

—-10

—-20

D1 -22.

~-30

3 dBm

—-50

—-60

=70

Start 30 MHz

Date: 3.APR.2018

97 MHz/ Stop 1 GHz

10:03:05

LVL

3DB
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Ke Mei Ou Lab Corp.

FCC Part 15.247_KDB558074_Test Report

*RBW 100 kHz Marker 2 [T1 ]

—-50

—-60

=70

Start 1 GHz 400 MHz/ Stop 5 GHz

Date: 3.APR.2018 10:03:25

*VBW 300 kHz -36.59 dBm
Ref 30 dBm *Att 30 dB SWT 400 ms 3.361000000 GHz
30 Offgket 1218 dB Marker| 1 [T1
-3} 18 dBm
| >0 402000b00 Cp “
IEW] 10
B LVL
o) +
A 4
~-10
--20
D1 -22.|3 dBm
3DB

RF Conducted Spurious Emissions BLE_2440_ Ant1

Ref

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -1.86 dBm

20 dBm *Att 20 dB SWT 40 ms 2.439998000 GHz

20

Off

et 1218 dB

0

L-10

—-20

D1 -21.[86 dBm I \

—-30

Fo'd

——40

—-60

L-70

-80

Center 2.44 GHz 400 kHz/ Span 4 MHz

Date: 3.APR.2018 10:03:55

LVL

3DB
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Ke Mei Ou Lab Corp.

FCC Part 15.247_KDB558074_Test Report

—-50

—-60

=70

Date: 3.APR.2018

Start 1 GHz

10:04:27

400 MHz/ Stop 5 GHz

@ *RBW 100 kHz Marker 1 [T1 |
*VBW 300 kHz -38.83 dBm
Ref 30 dBm *Att 30 dB SWT 100 ms 575.261250000 MHz
30 Offpet 12|18 dB
L 20 [ 2 ]
TEW I N
B LVL
0
--10
--20
D1 —-21.|86 dBm
3DB
--30
1
| — Il 1 Yl 1}
+--50
+-60
-70
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 3.APR.2018 10:04:08
<§§> *RBW 100 kHz Marker 2 [T1 |
*VBW 300 kHz -36.50 dBm
Ref 30 dBm *Att 30 dB SWT 400 ms 4.315500000 GHz
30 Offgket 1218 dB Marker| 1 [T1
-2} 73 dBm
o0 440500b00 cpr “
TEW I N
B LVL
0
Y
--10
--20
D1 —-21.|86 dBm
3DB

RF Conducted Spurious Emissions BLE_2480_Ant1
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Ke Mei Ou Lab Corp.

FCC Part 15.247_KDB558074_Test Report

@ *RBW 100 kHz Marker 1 [T1 |
*VBW 300 kHz 1.85 dBm
Ref 20 dBm *Att 20 dB SWT 40 ms 2.479993500 GHz
20 Offpet 128 dB
1o [ 2 ]
= |
B LVL
--10
--20
D1 -21.[85 dBm "'\
--30
3DB
--40
--60
--70
-80
Center 2.48 GHz 400 kHz/ Span 4 MHz
Date: 3.APR.2018 10:04:54
@ *RBW 100 kHz Marker 1 [T1 |
*VBW 300 kHz -38.26 dBm
Ref 30 dBm *Att 30 dB SWT 100 ms 311.785000000 MHz
30 Offket 128 dB
L 20 [ 2 ]
Tew [
B LVL
-0
--10
--20
D1 —-21.|85 dBm
3DB
--30
--60
-70
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 3.APR.2018 10:05:07
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K M O Fcc Part 15.247_KDB558074_Test Report

Ke Mei Ou Lab Corp.

<§§> *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -36.84 dBm
Ref 30 dBm *Att 30 dB SWT 400 ms 3.268500000 GHz
30 Offgket 1218 dB Marker| 1 [T1
-2} 65 dBm
o0 420000b00 cp1 “
TEW I N
B LVL
0
—-10
——20
D1 —-21.|85 dBm
3DB

—-50

—-60

=70

Start 1 GHz

Date: 3.APR.2018 10:05:27

400 MHz/

Stop 5 GHz
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